POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

5-hole Bidet set G-6361-LM42B 2830500
1 Drain 1 |2410490
2 Column 1 (2232110
3 Handle 1 |2232150
4 Vacuum breaker 1 (2231920
5 Handle Arm LM42B 2 |2834130
6 Hose G3/8 L=600 1 |2901135
7 Bidet spray body 1 |2231800
8 Handle Base 2 2834170
9 Hose G1/2-G3/8-300 2 |2901125
10 |Ceramic Head Right G1/2-90 1 |2038320
11 |Ceramic Head Left G1/2-90 1 |2038310
12 |Lifter rod 1 |2232500
13 |Lifter rod base 1 (2232340
14 |Elbow 1 |2231940
15 |Column base 1 (2232380
16 |Tee connector 1 |2231950
17 |Extension H=41 2 |2834190
18 |Sleeve 1 |2231690
19 Mounting Set M28x1,5 2 12806740
20 |Mounting kit 1 |2231930
21 |Valve flange 2 |2806750
22 | Aerator body 1 |2231840
23 |Cap 1 |2231400
24 |Nut G3/8 1 |2231900
25  |Nut 1 |2231660
26 |Nut 1 |2231680
27  |Steel washer 1 [2231650
28 |Steel washer 1 (2231890
29 |Screw M4x45 1SO-2009 2 |9903336
30 |Aerator insert M24x1 + seal 1 (2029415
31 |Rubber washer 2 |2231880
32 |Slide Washer 2 2806640
33 |Foam washer 1 (2231640
34 |Gasket 10,2x5,3x4 1 |2231670
35 |Screw M4x5 1SO-4027 2 |9903293
36 |Screw M4x5 1SO-4029 2 9903273
37 |MountingKit 2 |2002900
38 |Valve 1/2-14NPT -H58 2 |2806696
39 |O-ring 46x2 2 |9917465




